
1

MODEL # HC0008
     

          250 FT HOSE REEL CART

SKU # 8587066
     

USER MANUAL

READ YOUR USER  MANUAL COMPLETELY AND CAREFULLY BEFORE 
UP OR OPERATE YOUR HOSE REEL CART. ALL OPERATORS OF THIS 
READ AND UNDERSTAND ALL SAFETY RULES MANUAL BEFORE USE. 
     

ATTEMPTING TO SET
EQUIPMENT SHOULD 

 IN THIS USER 



. ONLY use hand air pump to inflate the tires. Do not exceed maximum air pressure of 30psi.

. Always drain water to reduce pressure when the hose reel is not in use.

. DO NOT operate this hose reel cart on uneven surface.

. DO NOT ALLOW children or untrained persons to operate this hose reel cart.

. DO NOT exceed maximum hose length of 250 ft.

. Thread Seal Tape (not included) can be used on the threaded end of the joints to seal from 
   water leaks.

 

SAFETY INFORMATION

Equipment can cause injury if operated improperly.

Look for this symbol to point out 
important safety precautions. It 
means -ATTENTION! Be alert! 
Your safety is involved.

Do not use air compressor to inflate 
the tires. Use of a hand pump is 
strongly recommended.

Safety Information...............................................................................................................
Package Contents...............................................................................................................
Hardware Contents..............................................................................................................
Preparation.........................................................................................................................
Assembly Instructions..........................................................................................................
Parts List and Exploded View................................................................................................

2
3
4
4
4
8



M

3

Left Tube

E F

G H

I

1

2

1

Right Tube

Axle Middle Tube
Handle Basket

Drum half Front Drum Wheel

Rear Drum Wheel J

L

1

WheelK

M

1

1

Rear Bearing Bracket

Leader Hose N

4

Front Bearing Bracket

Crank Handle

1

2
1

1

1

1

1

B

D

A

C

Part     Description                                 Quantity Part     Description                                  Quantity

F

A

J

N

G

I
H

B
C

E

D

K

L



HARDWARE CONTENTS

4

1/4 x 12 mm 
Inner 
Qty. 8

Hex Bolt
DD

1/4 x 50 mm 
Inner 
Qty. 4

Hex Bolt
AA

1/4 x 38 mm 
Inner 
Qty. 3

Hex Bolt
BB

30 mm x 16 mm
Flat Washer
Qty. 8

FF

GG
7 mm x 47 mm
Hair Cotter Pin
Qty. 4

Hex Lock Nut
Qty. 9

 1/4EE

4 mm 
Hex Wrench
Qty. 1   

HH

PREPARATION

                 (Shown Actual Size)

                 (Not Shown Actual Size)

Before assembling product, ensure all parts are included. Compare parts with package and 
hardware contents lists (page 3 & 4). If any part is missing or damaged, do not attempt to 
assemble the product. Contact customer service for replacement. 

Estimated assembly time: 15 minutes

Tools Required for Assembly : 

4 mm Hex Wrench (included)

11 mm Open-end Wrench (included)

11 mm 
Open-end Wrench
Qty. 1   

II

1/4 x 28 mm 
Inner 
Qty. 4

Hex Bolt
CC

ASSEMBLY INSTRUCTIONS

1

DD

DD

G

G

I

H

1.  Assemble the front drum wheel (H),
     rear drum wheel (I) to the two drum
     halves (G) with eight 1/4 x 12 mm 
     inner hex bolts (DD). Tighten.



5

2

B

A

E

D
BB

BB

C

C

2. Slide the two axles (C) onto the right 
     tube (B) and left tube (A), insert the 
     handle (E) into the right and left tube
     (B & A). Assemble middle tube (D) to
     the right and left tubes with two 1/4 x
     38 mm inner hex bolts (BB) and two
     1/4 hex lock nuts (EE). Tighten.
       

3

EE

BB

N

J

H

3. Slide the front bearing bracket (J) 
    onto the front drum wheel (H), 
    assemble the crank handle (N) to the 
    front drum wheel with one 1/4 x 38 
    mm inner hex bolt (BB), tighten with 
    one 1/4 hex lock nut (EE).
     
       



6

4

C

F

EE

CC

CC

EEC

4. Assemble the basket (F) to the axles (C) 
    with four 1/4 x 28 mm inner hex bolts (CC),
    tighten with four 1/4 hex lock nuts (EE).
       

5

SPREAD THE 
END 

GG

GG

FF

FFL

L

C
FF

5. Attach the wheels (L) to the axles (C) with
    eight 30 mm x 16 mm flat washers (FF)(one
    on each side of wheel),four 7 mm x50 mm
    hair cotter pins (GG). Spread the end of 
    pins to secure.
       

FF



7

AA

EE
EE

6. Attach the drum wheels to the assembled 
    tubes, secure the front bearing bracket (J),
    rear bearing bracket (K) to the tubes with 
    four 1/4 x 50 mm inner hex bolts (AA) and
    four 1/4 hex lock nuts (EE). Tighten.
       

6

J K

7

M

K

8. Screw the leader hose (M) to the brass 
    connector on the rear bearing bracket (K).
       



PARTS LIST AND EXPLODED VIEW

8

Left Tube

Right Tube

A

B

1Axle

Middle Tube

E Handle

F 1Basket

G 2Drum half

H Front Drum Wheel

I

1

Rear Drum Wheel

J 1Front Bearing Bracket

K 1Rear Bearing Bracket

L Wheel 4

M 1Leader Hose

N

1/4 x 50 mm Inner Hex BoltAA 4

BB 3

CC 4

DD 8

EE 9

GG 4

HH 1

1/4 x 38 mm Inner Hex Bolt

1/4 x 28 mm Inner Hex Bolt

1/4 x 12 mm Inner Hex Bolt

1/4 Hex Lock Nut 

7 mm x 50 mm Hair Cotter Pin

4 mm Hex Wrench

1

1 Crank Handle

Part         Description                          Quantity Part     Description                                    Quantity

1

1

1

1

C

D

II 111 mm Open-end Wrench

A

B

C

C

D

N

EG

H I

J

F
L

L

FF

FF

GG

GG

EE

EE

CC

CC

AA

AA

DD

DD

BB

BB

BB

FF

FF

II

HH

M

FF 830 mm x 16 mm Flat Washer 

K

G

EE

EE


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8

